

IKATES, s.r.o. – Laboratory for glass and building products testing



Tolstého 186, 415 03 Teplice, Czech Republic
tel. : +420 417 503 093, tel./fax: +420 417 502 825
e-mail: ikates@ikates.cz, www.ikates.cz

Summary report No. 317BS/2017 Date: 2018-03-12

**Insulating glass units – Evaluation of the gas leakage rate
and gas concentration measured according to EN 1279-3**

for details, see the test report 317B/2017

Company : UAB “Bodesa“
J.Basanavičiaus g.166, Šiauliai, Lithuania LT-76123

Plant: UAB “Bodesa“
J.Basanavičiaus g.166, Šiauliai, Lithuania LT-76123

System description: IGU system description

Product name: insulating glass unit

Applied gas:
Unit number:
Measured concentration c_{Ar} (%):
Nominal concentration $c_{Ar,0}$ (%)
Gas leakage rate L_{Ar} (%.a⁻¹)

argon	
1	2
90,8	92,2
90	90
0,30	0,31

System conforms

YES	NO
------------	-----------

.....
Jiří Stránský
manager of testing laboratory

end of the test report